|

AGH

AGH UNIVERSITY OF SCIENCE AND TECHNOLOGY

FIELD OF SCIENCE"ENGINEERING AND TECHNOLOGY"”

SCIENTIFIC DISCIPLINE AUTOMATION, AND ELECTRONICS AND
ELECTRICAL ENGINEERING

DOCTORAL THESIS

THE OPTIMIZATION OF CONTROL
IN INDUSTRIAL FACILITIES CONSIDERING
MINIMIZATION OF ENERGY CONSUMPTION

Author: mgr inz. Pawet Krol

First supervisor: prof. dr hab. inz. Tadeusz Uhl
Assisting supervisor: dr hab. inz. Alberto Gallina

Completed in:
AGH UNIVERSITY OF SCIENCE AND TECHNOLOGY
THE FACULTY OF MECHANICAL ENGINEERING AND ROBOTICS
DEPARTMENT OF ROBOTICS AND MECHATRONICS

Krakow, 2022



AGH

AKADEMIA GORNICZO-HUTNICZA IM. STANISLAWA STASZICA W KRAKOWIE

DZIEDZINA NAUK INZYNIERYJNO-TECHNICZNYCH

DYSCYPLINA AUTOMATYKA, ELEKTRONIKA I ELEKTROTECHNIKA
[...]
these parameters. The literature also refers to the possibility of using the same g/m? units to
express pollutants content in wastewater [66].

In the book [63], authors present an example characteristics of parameter values in urban
wastewater for selected cities in the country. The summarized values are presented in
Tab. 1.

Tab. 1. Example characteristics of parameter values in urban wastewater [63]

Parameter Unit tODZ STRYKOW GtOWNO NAMYStOW
PH - 74-79 7.2-75 7.2-7.4 7.2
BODS5 (mg/1) 140 300 290 600
coD (mg/1) 140 300 290 600
COD/BOD - 2.7 1.8 1.5 2.0
TSS (mg/1) 150 250 330 500
AMMONIA (mg N/1) 32.2 65.7 55.2 30
PHOSPHOROUS (mg P/1) 8.3 30.2 20.1 10

29




3.3 BSM1 model based on ASM1

3.3.1 ASM1 as a numeric tool for modeling water treatment

The Activated Sludge Models (ASM) are sued in biological processes occurring in treatment
by the formulation of mathematical equations. The basic model, named ASM1, was
published in 1987 and was later extended with new functionalities [67], [68]. The primary
sewage characteristics such as the content of inorganic and organic matter and alkalinity are
simulated. The effluent is characterized by state variables which represent concentrations of
components in the wastewater, and dynamics observed during water cleaning is described
by state equations. In particular, ASM1 includes 13 state variables[69], [70].

One group of variables are biodegradable components of the Chemical Oxygen Demand
(COD). These are: Readily biodegradable substrate Ss; Slowly biodegradable substrate Xg;
Active heterotrophic biomass Xgx Active autotrophic biomass Xg4. Non-biodegradable
material characterized by variables unaffected by biological action in the system: S;and X;
Variable Xr models inert particulate matter arising from biomass decay. These components
are summarized in Tab.2.

Tab. 2. Wastewater characterization for carbonaceous components [67]

Soluble - Ss

Biodegradable COD
Particulate - Xs

Soluble - S,

CcoD Non-Biodegradable COD
Particulate - X, and Xp

Heterotrophs - Xg 1

Active mass COD

Autotrophs - Xg a

Remaining state variables are the concentration of dissolved oxygen So, the alkalinity level
Sark, and 4 components of the Total Kjeldahl Nitrogen (7KN). The latter are: Nitrate and
nitrite nitrogen Swo; Biodegradable organic nitrogen Xvp; Soluble biodegradable organic
nitrogen Syp; Volumetric concentration of free and saline ammonia in dilution Syz The
whole set of TK/N components is shown in Tab. 3.

Tab. 3. Wastewater characterization for nitrogenous components [67]

Free & Saline ammonia - Syy

Nonbiodeg. NSy,

Soluble Organic N

TKN Organically bound N Biodeg. NSyp and Xnp

Particulate organic N
Nonbiodeg NXy, and Xyp

Active mass N - Xys

Nitrate and Nitrite N - Syo

30



The treatment process itself is described by 8 processes reflecting natural transformations
observed during sewage treatment. Tab. 4 presents all processes included in ASM1 model.
State characteristics and processes are reciprocally correlated.

Tab. 4. Processes in ASM numeric models[67]

No Process

1 Aerobic growth of heterotrophs

2 Anoxic growth of heterotrophs

3 Aerobic growth of autotrophs

4 Decay of heterotrophs

5 Decay of autotrophs

6 Ammonification of soluble organic nitrogen
7 Hydrolysis of entrapped organics

8 Hydrolysis of entrapped organic nitrogen

The processes are related to the model coefficients through a set of 5 stoichiometric and 14
kinetic parameters [68]. Stoichiometric parameters describe the relationship between the
components, while kinetic — rate-concentration dependence in the process. The relations are
gathered in Petersen matrix for wastewater treatment (Tab. 5).

Tab. 5. Petersen matrix for wastewater treatment (original, obtained from [68])

Component =+ i

1 2 3 4 5 3 7 B 9 10 11 12 13 Pracess Rate, p; [ML*T™Y)
i | Process ¢ 5 55 X Xs | Xon| Xea| Xe So Sxo Sren Svo Xup SaLx
1-¥, i o S s,

1| Aerobic growth s | Loy i _ixg ‘L"(_‘ __)( 3 P

of heterotrophs ¥u Y 14 K+ 53/ \Kou+ 50
2 | Anoxie growth 4 . 1Y i 1-Yy i ( S5 )( Kon )

of heterotrophs Yo 286Y, e 14-2.86Y, "\ KetSe/ \Kou+So

~ixn/ 14
Sno )
* - X,
(xmsw Teen
3| Aerobic growth 4.57-Y, ! 1 ke 1| L Sxu So__ Yy
i " - “ixe T — Fn | X

of autotrophs Ya ¥a Y, 14 7Y, K+ Supd VKo a+ 50

4 | 'Decay” of ) )
¥ - - igp— fpi by X,

heterotrophs fe fe we e s
5| "Decay’ of _ N Y b X

autotrophs 1=l 1 fe ixa~ feixe a%n.a
6 | Ammonification of 1

soluble organic | 1 -1 " kS Xnu

nitrogen 1
7 | ‘Hydrolysis' of . -1 XefXan ( S )

entrapped organics " K+ (Xa/ X)L \ Ko+ S0

K, S,
”“( o )( o )]Xu.u
Kou+ S0/ \Kxo* Sxa

8 | "‘Hydrolysis' of

entrapped organic 1 -1 P Xnind Xs)

nitrogen

Observed Conversion

Rates [ML™ T™] n=L e
Staichiometric Kinetic Parameters:
Parameters: Heterotrophic growth and decay:
Heterotrophic fn. Ks, Ko, Kxo. by
yield: Yy — = Autotrophic growth and decay:
Autotrophic . _ . 5} o R fins K. Koni by
yield: ¥, ] v E| o "_:1 = g - »Z E z £ Correction factor for anoxic
Fraction of biomass L 3 E—- RS 22|, 2(8 7 3] o5 § 3 3 22 3 growth of ?wu-,mlmphn. g
vielding particulate §E EC|cA|30|F 8 .E_g ER S 2 £ B = ,g < E Ammonification: k,
products: fp zg 15';;. 10| BE|Eolga|tyg Bl Ez H e £k = Hydrolysis: ky, Ky
Mass N/Mass CODin | § 5| 25| & :E_)' Eo|EE|EE . 8 ta 2= £ |2 v £ L Correction factor for anoxic
biomass: ixg W nE| 2| EE| =g EE. =S s E 24 |z 23 £ hydralysis: m,
Mass N/Mass COD IR IR IR R IR BRIk £ iF e |E§ 2 3
; ZE| 32|55\ 22| 8658|258 F= £ £ T [3H LB =
in products from wE|l22|2E|FmE|=2|<E|LE o= 7 g = &5 £ 5 Ed

biomass: ixp

w
=




All bio-processes considered in ASM1 model are presented in the general overview
presented below (Fig. 11).

Particulate

biodegradable organic
nitrogen

aerobic
hydrolysis

anoxic
hydrolysis

Soluble
biodegradable

organic nitrogen
Readily

biodegradable
substrate

Soluble inert Heterotrophic

ammeonification

organic matter

<D

bacteria

Autotrophic

aerobic
growth

anoxic
growth

aerobic bacteria

aerobic

NH,' + NH,
nitrogen

nitrification

anoxic aerobic
hydrolysis hydrolysis

Nitrate +
nitrite nitrogen

Slowly

Particulate biodegradable Particulate products
inert organic substrate from biomass decay
maser

Fig. 11. General overview of ASM1 [71]

The documentation of BSM1 model [57] limits effluent quality, as presented below (Tab. 6).

Tab. 6. Wastewater characterization for nitrogenous components [67]

Variable Value
Total nitrogen Nror <18gNm3
Chemical oxygen demand CODror <100 g COD m3
Effluent ammonia SNH <4gNm3
Total suspended solids TSS <30gSSm3
Biochemical oxygen demand BODs <10gBOD m3

Documentation of BSM1 model [67] proposes the following methods of calculating the
following parameters. These formulas are used in research under the patronage of the
institutions of the European Union [72]and in applications such as MASSFLOW [73].

CODrorar = Xi + Si + Ss + Xs + Xou + Xpa+Xp (4)
TKN = Snu + Snp +Xnp + ixa(Xer + Xga)+ixe(Xni + Xne) (5)
Nror = Sno + TKN (6)

Assessed values of parameters are according to library: ixg = 0.08; ixr= 0.06; fp = 0.08.

32



ASM1 model presented above has been developed to more extended versions. Activated
Sludge Model no. 2 (ASM2) include nitrogen removal and biological phosphorus removal. In
ASM2d denitrifying PAOs are added. In 1998 ASM3 was published —included internal storage
compounds that have an important role in the metabolism of the organisms [68]. Anaerobic
Digestion Model ADM1 is designed to model the dynamic of anaerobic digestion [74].

3.3.2 Development of the BSM models based on ASM

The ASM1 as a numeric simulation tool is commonly implemented in the Benchmark
Simulation Model (BSM). BSM is a numerical framework that describes the entire
wastewater treatment process of a WWTP. BSM1 is the first version of BSM model. Further
modifications are BSM1_LT, ADM1, and BSM2 [75], [76] and [77].

The first version of numerated BSM1 has been developed by a research team at the
University of Lund which has been released as a Matlab/Simulink implementation[78]. That
simulation comprises activated sludge reactor divided into aerobic and anoxic sections.
Secondary settlers follow the reactor. An independent version of such a model has been
developed.BSM1_LT model is used in long term simulations [79].

BSM2 is a second developed simulation of BSM1 layout. It includes BSM1 for the biological
treatment of the wastewater and covers a wider range of wastewater treatment — the
sludge treatment. In such a model a primary clarifier, a thickener, an anaerobic digester, a
thickener of secondary sludge and a dewatering unit have been added. The view of the
entire cleaning process with the BSM1 model range selected is shown in the graphic below
(Fig. 12).

W)
X0

0 S Bypass
Influent - l Effluent
wastewater Prlmar}’ A > Se"“'_‘dary > water
clanfier larifier
/ /
TSS &
3%
L/ X ;‘ —» Gas
—_— T
Anaerobic _
digester Dewatering
~ |_‘|l > e” =20d Sludge
- L/ | :: I ( )qul removal
ASM/ADM ADM/ASM oo,
: . 28%
& mterface interface

: | @ Controllable flow rate

Additional
loads Pk Valve

Fig. 12. Range of BSM2 model [80]

33



3.3.3 Demonstration of BSM1 model

The documentation [71] presents the BSM1 model including the simple reference layout
(Fig. 13). The benchmark plant is composed of a sludge reactor consisting five compartments
activated with two anoxic tanks followed by three aerobic tanks. In first two (anoxic ones)
biological denitrification reactions take place where bacteria change nitrate into nitrogen. In
the aerated sections (aerobic) nitrification takes place. It is the reaction in which the bacteria
oxidize ammonium to nitrate. The activated sludge reactor is followed by a clarifier
(secondary settler) in that water and activated sludge is separated. Water that is the result
of treatment is directed outside of the plant. As it contains much less waste than influent to
WWTP the environmental impact is reduced to a minimum. To maintain the process
activated sludge is recirculated inside the reactor (internal recycle) and from settler to
reactor(external recycle), and mixed with influent. The excess waste sludge is removed.

Biological reactor o To river
Wastewater Clarlfler Qc, ZC

Q. Z, Unit 1 Unit 2 Unit 3 Unit4  Unit5

/‘/” (. .............. Fg-

. Dissolved

oxygen

i Nitrate Internal recycle

E ................ > 0.2

k,a = oxygen transfer coefficient

Q.7 Qi Zy

. Wastage
External recycle

Fig. 13. General overview of the BSM1 water treatment reactor [71]

The demonstration layout model is equipped with oxygen and ammonia sensors that are
used in aeration control through a dedicated algorithm. These sensors work on the principle
of feedback with the use of Pl regulators (as indicated in the diagram). The dynamic behavior
of sensors and actuators is considered through additional measurement noise.

A basic control strategy is proposed to test the benchmark: it aims to control the dissolved
oxygen level in the final compartment of the reactor by manipulation of the oxygen transfer
coefficient and to control the nitrate level in the last anoxic tank by the manipulation of the
internal recycle flow rate. It is crucial to mention that the KLa (oxygen transfer coefficient) is
calculated on the basis of the process and used to simulate the aeration process. This aspect
will be discussed in consecutive paragraphs.

34



BSM1 is imaged in a numeric block diagram implemented in the Matlab/Simulink
environment (Fig. 14). The files can be downloaded from the website?. The base schematic
of BSM1 model is available in MATLAB Simulink, thus the author uses this application in this
dissertation. Model designs the activated sludge WWTP that operates for an average
influent dry-weather flow rate of 18.446 m3/day and an average biodegradable COD in the

influent of 300 g/m?3.

C N —

carb1 carb2 carb3 carbd carb5 Simulation time

[c}ofe =] [P = =

30 15 15 15 . 15 15 15 15
151 Mux combiner In Out in out in out =4 in out in out in out ' 3
30 15 15 15 15 15 -

1 ks e
in, Qr and Qintr Flow_comb2 Hyd_delay
KLa1 Bioreactor_1 KLa2 Bioreactor_2 a3 Bioreactor_3 KLa4 Bioreactor_4| 5_actu aBipreactor_5

o T

S05_sensor_(A)
i ¥

KLa
15 02 _ref [— SO5ref
Flow_comb1 SNO2_sensor_(B0) _
meas

p2_meas

SO5_control  SO5_ref
SNO2ref ref  flow
fead

1
flow fiow ]

set 1 flowz—

Flow_splitter

Mux |Qinand Qr SNO2_ref > Qin
Qintr_control
515
15
utput Q- Qino
15
o L]
1 Seter 18 o
15

1

o
®
&

15
Store_in

Fig. 14. The model of reference reactor in BSM1 model

A list of state variables used in BSM1, with their definition, appropriate notation and initial

values of influent are presented in Tab.7.

Tab. 7. List of ASM1 variables[71]

No Parameter Abbreviation Constant influent value set in
BSM1

1 Soluble inert organic matter S 30

2 Soluble inert organic matter Ss 69.5

3 Particulate inert organic matter X 51.2

4 Slowly biodegradable substrate Xs 202.32

5 Active heterotrophic biomass XeH 28.17

6 Active autotrophic biomass Xaa 0

7 Particulate products arising from biomass decay Xp 0

8 Oxygen So 0

9 Nitrate and nitrite nitrogen Sno 0

10 NH4*+NHj3 nitrogen SNH 31.56

11 Soluble biodegradable organic nitrogen Snp 6.95

12 Particulate biodegradable organic nitrogen Xnp 10.59

13 Alkalinity SaLk 7

14 Total Suspended Solids Tss 211.2675

15 Flow rate Q 18 446

2Downloaded from http://www.iea.lth.se after contact with UIf Jeppson (ulf.jeppsson@iea.lth.se)

35



http://www.iea.lth.se/
mailto:ulf.jeppsson@iea.lth.se

In publication[81], UIf Jeppson, who is the co-author of BSM algorithms, describes
modifications in basic concepts implemented in BSM1, BSM1_LT, andBSM2.

Along with the original model of the sewage treatment plant, exemplary seven-day runs
describing the parameters of flowing sewage have been provided 3.

We can mention among them the following flowing sewage routes:

L)

% CONSTANTINFLUENT —corresponds to a non-physical situation where the
parameters of the wastewater do not change (assumption of fixed values are as
in Tab. 7) (Fig. 15),

«» DRYINFLUENT —daily fluctuations resulting from the time of day (Fig. 16),

+ STORMINFLUENT — daily fluctuations resulting from the time of day with a single-
stream inflow caused by a storm (Fig. 17),

% WETINFLUENT —daily fluctuations resulting from the time of day with a two day

period corresponding to the rainy weather (Fig. 18).

a
———§, [gcODMm?)

Data influent sewage parameters 3
400 T T . : . , —— 8 [gcoDim’)

3
X, [gcoDIm?)

Xg [gCoDim¥)

[#]
(=
o

T

— [gCODIm?)

Xg , [6CODIM 3
200

a
X, [gCODIm™]

3
S, [g(-COD}m™]

unit noted in legend

=
(=1
T

3
s N [gMNim™]

S g [aN/M®)

! ! I ! ! ! I !
] 100 200 300 400 500 600 700 800
day

8 o [gNim ]
3
—-XND[QNJ’m 1
13

§ i [kmolHCO,/m?)

T 3
104 Sewage flow Tss [gim”]
6 T T T T T T T T T

| | | | | | | | |
0 100 200 300 400 500 600 700 800 200 1000
day

Fig. 15. Graph showing the values of wastewater parameters in the BSM1 model

3 Downloaded from http://iwa-mia.org/benchmarking/#BSM1

36



http://iwa-mia.org/benchmarking/#BSM1

Data influent sewage parameters

400 T T T T T T

\ weekend A '\

8

=)

T

==,
e

e

-

unit noted in legend
8
o

-
[=]
o

J"’“A‘L"’W \Jf\“/\\kafw” {\/\,\ \M/\r\_)’\u/\x \v/

0 e e e e e e
0 2 4 6
day
«10% Sewage flow
6 T T T T T T
5 — -~
weekend
4k |
8
a3 &
£
2
4 B =
b | | I | I |
0 2 4 6 8 10 12
day

Fig. 16. Graph showing the values of wastewater parameters affected by the dry weather in the BSM1 model

Data influent sewage parameters

400 T T T T T T

storms

1S

o

T

5 I
"

=
——

7>
e

==
——

unit noted in legend
3
(=]

100

0
day
104 Sewage flow
6 T T T T T
5
storms
4 -
8
a3
=
2
1+
0 | 1 | I | I
0 2 4 8 8 10 12
day

Fig. 17. Graph showing the values of wastewater parameters affected by the stormy weather in the BSM1 model

37



Data influent sewage parameters
T T

400 T T : .
=) —
=
(3]

g
£
el
5}
k<]
{ =
z [\“ ﬁ\ {‘ .
AV J AT \,\/\
N
e e ]
12
«10% Sewage flow
6 T T T T T T
L o =
4 .
)
=
2 . i
E rain
2
2 [ o =
0 1 1 1 1 | L
0 2 4 6 8 10 12
day

Fig. 18. Graph showing the values of wastewater parameters affected by the dry weather in the BSM1 model

38



3.3.4 Blowers control to maintain the treatment process